
START
CWC-HDR
HDR Engineering, Inc.

Suite 204
300 Admiral Way
Edmonds. Washington
98020 4127

Oc9833
Telephone:
206 774-1947

Mr. Stan Arnt
Director, Water and Waste Utilities
CITY OF RICHLAND
505 Swift Boulevard
Richland, WA 99352

V
0 .44"

H D

February 29, 1988

Dear Mr. Arlt:

I am pleased to transmit this final report on the Water Filtration Plant and
North Richland. Well Field Evaluation.

The comments on the draft report provided by you and your staff have
been incorporated into the report and into the ICF Northwest report in
Appendix A.

Thank you for the opportunity to work with the City on this enjoyable
project.

Very truly yours,

Brian W. Hemphill, P.E.

BWH:ljs

pc: Mr. Chuck Miller, ICF Northwest
[...]
C related to the decline in system capacity. It was suspected that the cause of the

problems were related to gradual failure of the filter media and underdrain

gravel system. Evaluation of this theory took a high priority. Other aspects

were added to the project that would also help in providing improved operation of

the plant in other ways. These are summarized below:

1. Review of records and plant operation in order to quantify the various
% parameters relating to system performance.

2. Perform a physical inspection of the filters to evaluate their condition and

the need for rebuilding.

3. Evaluate alternatives and provide recommendations for replacement filter

media if required.

4. Perform a capacity analysis to determine the limitations on plant

performance, to include considerations of effluent quality and operating

costs. This includes analysis of the costs and benefits of constructing

additional filters.

5. Evaluate the potential for improved operation through the use of cationic

polymer coagulants as an alternative to alum. This evaluation includes

1-2



conductance of jar tests in order to determine the effectiveness of various

products.

6. Examine the existing system in terms of the location and order of chemical

feed and mixing conditions, and provide suggestions for possible

improvements.

Water Management Strategy

The results of the evaluations of the filtration plant and well field were to be

developed into an overall strategy for future operation of the two major sources.

1. Evaluate the viability of the well field in light of impending federal and

state regulations regarding the classification of certain recharge-type

systems as surface water systems.

2. Evaluate the advisability of constructing additional filtration facilities.

3. Discuss the impacts of the recent amendments to the Safe Drinking Water Act

as they may relate to the City of Richland.

1-3



SECTION 2

SUMMARY

The report analyzes a variety of subjects relating to the filtration plant and

well field. Each is summarized below.

FILTRATION PLANT

Filter Media

An inspection of the filter media found that the media and gravel are in a
lp. deteriorated condition and in need of replacement in order to restore the full

capabilities of the system. A specification for the recommended replacement

media is included in the Appendix.

in Capacity Evaluation

tr
The plant capacity is analyzed from the standpoints of hydraulics, process

capability, and operating costs. It is concluded that (with rebuilt filters) the

plant will be capable of producing the 30 mgd rated capacity at reasonable

operating costs throughout the year. Even higher rates are feasible.

Plant Expansion

The economics of expanding the filtration system were examined. It is not cost-

effective to construct additional filters. Savings in operating costs are

insignificant compared to the capital cost. Plant expansion should be considered

only if the North Richland well field becomes unavailable and water demands

increase.

Chemical Feed Evaluation

A series of jar tests were run in the plant laboratory to evaluate various
aspects of the coagulation process. In tests using alum, it was found that there

2-1



was no benefit to practicing pH control, and that extended flocculation time did

not improve treatment.

Tests with various cationic polymers showed a possibility of reduced operating

costs if they are used in lieu of alum. Preliminary estimates show a reduction

in chemical costs of $1.00 per million gallons treated when raw water turbidity

is low. This rate of savings would amount to about $5,000 per year. Additional

savings of about $5,000 could also be expected due to longer filter run lengths.

Final conclusions cannot be drawn on the basis of these tests, though, since the

low raw water turbidity made it difficult to distinguish results. Further tests

are recommended in the spring, when raw water conditions are poorer.

The factors to be considered in choosing the order of chemical feed are

discussed; the present practice is logical. It is recommended that an alternate

alum injection point on the discharge side of the Parshall flume be tested.

11 WELL FIELD EVALUATION

An analysis of the well field hydraulic and geological characteristics was made.

It is recommended that the well pumps be rearranged to take full advantage of the

aquifer capacity. It is also recommended that the recharge basins be covered

with a layer of sand in order to provide a surface that can be maintained to

sustain the proper surface characteristics for maximum infiltration. By making

the recommended modifications, the pumping rate of the recharge water could be

reduced significantly.

A review was also made of the water quality aspects of the well field. The field

is producing water of high quality. Particle counts and hardness measurements

indicated that the soil is providing a high level of particle removal.

Approximately 90% of the water being pumped out appears to have come from the
recharge basins.

The amendments to the Safe Drinking Water Act may impact the well field; however,
the criteria for classifying water sources as surface or as groundwater sources

have not yet been established. Based on the historical quality and reliability

2-2



of the well field product water, and on the results of particle analyses

performed on samples from the field, it appears unlikely that the well field

would be subjected to surface water filtration requirements; but a final

determination must await finalization of SDWA regulations.

WATER MANAGEMENT

SDWA Amendment Impacts

The SDWA (Safe Drinking Water Act) amendments are discussed, and their relevance

to Richland are presented. The most significant impact will relate to increased

monitoring requirements. There is no evidence at this time that additional

treatment processes will be needed.
C'

Relative Costs of Supply Alternatives

Costs are presented to show how the filtration plant compares to the well field.

Generally, the filtration plant is less costly, except when demand is high and

raw water conditions are at their worst.

Plan for Future Operation

The current operating practices should be continued, with the filtration plant

being the preferred source. Long range plans will depend on population trends

and on whether the well field is classified as a surface or ground water.

Expansion of the treatment plant is not economically attractive unless the well

field becomes unavailable and water demands increase.

2-3



SUMMARY OF COSTS

Estimated capital costs for the recommended modifications are as follows:

Item

Filter media replacement

Cost

$125,000

Line recharge basins with sand

Repair fence around recharge basins

Relocate well pumps

TOTAL

2-4

50,000

48,000

$228,400



SECTION 3

DESCRIPTION OF EXISTING FACILITIES

OVERALL SYSTEM DESCRIPTION

The Richland water supply system has been developed over a period of more than 40

years to where it now includes five well sources in addition to the filtration plant.

A listing of the sources, along with their respective capacities, is shown in Table 3-

1. Figure 3-1 shows the location of the facilities. The total rated capacity of all

sources is 49 mgd. Peak day water demands are about 31 mgd.

Use of Sources

I*% The supply to the distribution system is a blend from several sources. The

decisions as to which source to operate at a given point are based on a series of

conditions, which include the relative costs of operation (based primarily on costs

for energy); water quality, with particular emphasis on hardness; the need to

operate wells on a routine basis in order to maintain the viability of the equipment;

and the maintenance of an adequate chlorine residual throughout the distribution

C% system.

N In general, the filtration plant is used to provide the majority of the water. This

is because it provides a high-quality, soft water at a relatively low cost. Most of

the wells are used throughout the year to supply water when the plant is out of

service and to augment the capacity during peak flow demands. The Duke well field

is used only sparingly, however, due to the very high hardness of its water.

Water Quality

The Richland water supply system has a good history of providing high-quality

water. The only water-quality problems have related to high hardness and to taste

and odor problems, neither of which is a health concern. Appendix B contains

typical water analyses.

3-1



TABLE 3-1

WATER SUPPLY SOURCES*

Well Fields - Groundwater
Columbia

Duke

Wellsian Way

Willowbrook

Well Field - Recharse

North Richland/D-5

Columbia River

Water Treatment Plant

TOTALS:

* Source: City of Richland Water System
September, 1987; pp. 8-9

No. Wells Capacity, mgd
1 0.8

2

3

2.0

4.0

1.4

11 11.0

30.0

49.218

Plan,

3-2

I



300 Area Intertie

NORTH RICHLAND
WELL FIELD

DUKE WEL L
FIELD

WATER TREATMENT PLANT

COLUMBIA WELL

- 1182 Reservoir-

WELLSIAN WAY WELLS

5/10 MG Reservoir

Country Ridge Reservoir

Tapteal I Reservoir
r

Tri-City Estates Intertie-

.. Kennewick Emergency
Interties

-TaPteal 11 Reservoir

,-WILLOWBROOK WELL

CITY OF RICHLANO

WATER SYSTEM SOURCE and STORAGE FACILITIES
LOCATION MAP

Figure 3-1. System Map (From: Water System Plan; September. 1987)

3-3



WATER FILTRATION PLANT

Treatment Process Description

The Columbia River water treatment plant when completed in 1963 had a design

capacity of 15 mgd. The original capacity was increased to 30 mgd in 1977 by

adding pumping capacity at the intake and with hydraulic improvements at the

filters. The hydraulic capacity of the plant is 45 mgd.

The plant can be classified as a direct filtration plant although it does not include

flocculation (Figure 3-2). The raw water enters the plant through a 36 inch line

that discharges into a Parshall flume. About 10 feet upstream of the flume the

coagulant is metered into the raw water line. Chlorine is added in the channel

immediately ahead of the flume except when powdered activated carbon is used to

N control taste and odor. When carbon is added to the diverging suction of the flume

- the chlorine injection point is moved to the filter influent. Lime addition is used

only at times of low raw water pH and is then added to the throat of the flume.

The Parshall flume is primarily a flow measuring device. It also serves to provide

mixing energy, although without a hydraulic jump very little mixing is provided in

the flume itself. The flash mix occurs when the water from the flume discharges

into the small stilling basin at the entrance to the rectangular conduit which carries

the water to the contact basins. The detention time in the contact basins is about

Cr% 40 minutes at 30 mgd.

A small stream of coagulated water is diverted to a pilot control filter equipped

with a continuous turbidimeter. The coagulant dosage can be optimized by

monitoring the effluent turbidity from the control filter. The advantage of this

system is that the coagulant requirements can be determined up to 40 minutes in

advance of the water reaching the plant filters. This provides time for dosage

adjustments without possible adverse effects on the product water quality.

Before the water enters the four mixed media filters, a nonionic polymer is added

as filter aid to prevent premature floc breakthrough. The filters are equipped with

3-4



9 2 1 2 3 5 5 1 7 1 3

Liiz
0WW

CONTACT

RIVER INTAKE STRUCTURE FARSHALL
AND PUMP HOUSE ALUME

-4PRIMARY COAGULANT ( ALUM)

SETTLED BACKWASH WATER STLN
IASiTLNG

BACKWASH WATER

DISTRIBUTION
SYSTEM,

FILTERS CLEARWELL &

w

BACKWASH
WATER
STORAGE

SLUDGE DRYING B

Water Filtration System Flow Schematic

CWC-HDR, INC. IL
FIGURE

3-2u

1

4

0

EDS



Wheeler bottoms and Palmer rotary surface washers. At 15 mgd, the original design

capacity, the filtration rate is 5 gpm/sf. However, the filters have been operated

successfully at twice that rate. Backwash water is supplied by a vertical turbine

pump with a maximum capacity of 10,500 gpm. Normally the filters are backwashed

when the headloss reaches 10 to 12 feet.

An existing 2.2 million gallon reservoir at the plant site was converted to a

clearwell. It provides equalization between plant output and high service pumpage,

storage of water for backwash, and additional chlorine contact time before the

water enters the distribution system.

The water from each backwash first goes to a storage basin. The purpose of the

storage basin is to provide flow equalization to avoid shock loadings on the

- backwash water settling basins. From the storage basin the water is pumped to the

settling basins. The effluent was intended to be discharged to the Columbia River

and the sludge pumped to drying beds. However, because the effluent from the

settling basins does not meet the NPDES permit, the entire volume of backwash

water is pumped to the drying beds.

Raw and Filtered Water Quality

Sudden and dramatic changes in raw water quality can be one of the most difficult

challenges a water treatment operator has to face. Fortunately, the variations in

the raw water composition at Richland are relatively gradual due primarily to the

absence of major tributaries close to the City's intake.

The raw water turbidity can vary widely from one year to the next. A typical low

turbidity would be 0.7 NTU occurring in late fall and the early winter months. The

maximum readings are normally recorded in April and May during spring runoff. A

typical seasonal variation is shown in Figure 3-3. According to plant records,

maximum turbidity typically varies from about 4 NTU to 7 NTU, with a high of 35

NTU recorded in 1969. The variations sometimes observed from one year to the

next are primarily a function of the intensity of the spring runoff. There is no

indication that the dams upstream on the Columbia River contribute to the annual

turbidity fluctuations. The dam closest to the Richland intake is Priest Rapids

3-6



9 2 1 2 : 5 5 I 7 1 5

RAW WATER TURBIDITY - NTU

CR 0 010
N)
I -

'1
r

N)

I -

Ka

0
CM
I -

r
a

N)

C-
C

NJ
N)

C.-
C

CD'

C
C

wa

Ca

(0

- N)CM

RAW WATER TURBIDITY - NTU

1 L
00
01
I -,

-l
S
0*

S

Ka
*1

N)
-4

'I.

0
0t

C-
C

0~

C-
C

N)

Ca

C

0
4..

aa

CM

z
C

N)
CM

I -
a
ft

C-

'a
a,
(0

0

A
S.
S.-

K_____

C-

C-
I-
K

C-

C
-C-

.1
-c

C-

a
I -
0a

*



operated by the Grant County PUD. Like the other dams on the river, its main

purpose is power generation and not to regulate the river flow.

The filtered water turbidity is generally around 0.2 to 0.3 NTU. When higher values

up to 0.7 NTU have occurred, they do not reflect an inability of the treatment

plant to perform but rather shows that the chemical conditioning of the water is

not optimum. Excellent filtered water quality has been produced even at extreme

conditions with high raw water turbidity and flow rates.

Objectionable tastes and odors sometimes occur in the fall. This condition is caused

by algal blooms on the river. The algae are probably also responsible for the

diurnal pH fluctuations, which can be as great as 0.8 units. The tastes and odors

are controlled by addition of powdered activated carbon in the Parshall flume. Lime

is available for pH adjustment. Generally, however, the composition of the raw

water is such that there is no need for lime to optimize coagulation. If corrosion

. . control is needed, lime can be added to the filter influent.

Chemical Feed

.1
Liquid alum has been the sole coagulant at the Richland water filtration plant. In

C4 addition to the alum, polymer is added to the filter influent to strengthen the alum

floc and prevent premature breakthrough. Lime is available for pH adjustment and

N corrosion control and powdered activated carbon for control of tastes and odors.

Disinfection is accomplished by chlorine gas added to the plant influent. When

algae blooms on the river necessitate the use of activated carbon to eliminate

undesirable tastes and odors, a chlorine injection point at the filter influent is used

because of the proximity of the carbon and chlorine addition points to each other

at the head of the plant.

With the exception of 1981, there is a relatively good correlation between the alum

dosage and raw water turbidity. According to Figures 3-4, 3-5, 3-6 and 3-7 the

alum dosage for a typical year varies from a low of I to 2 mg/L to a high of 11 to

13 mg/L. Although there is an appreciable degree of scatter in the data, each

NTU turbidity increase up to about 5 NTU, typically requires about 2 mg/L increase

in alum dosage. In reference to the data from 1969, which is the only year on

3-8



--

0 3
I,

13 0

13 

U

- 0B

-U t o (0 0 30

S0 13 g

0 10 20 s0

RAW WATER TURBIDITY - NTU

Figure 3-4. Raw Water Turbidity vs Alum Dosage for 1969

12-i- --- -- --- - - -

flo

000 0

0 0 01

BO 0 13 0S 0 0

0 so 0
0 E 0

Ell

0 3 0 0

13 go ~08 0n 3 0oo

Tr- I ...-
2 4

RAW WATER TURBIDITY - NTI

Figure 3-5. Raw Water Turbidity vs Alum Dosage for 1981

3-9

26 -

24 -

22 -

20 -

is

16

14

12

to

8

cJ

(NJ

40

11 -

10 -

7

8-

5 -

4~

0



0 2 4

RAW WATER TURBIDITY - NTU

Figure 3-6. Raw Water Turbidity vs Alum Dosage for 1982

0 -

-0 E 0

-3 00 13 1 r,3 1

-1300 cl 1
8130 oil

El 13 E 00
- 0 0 13 E EC3 0 0 0

Or HD g D0 13 M a

2 4 6

RAW WATER TURBAIDITY - NTU

Figure 3-7. Raw Water Turbidity vs Alum Dosage for 1987

3-10

14

013

13 -

12 -

to -

0

00

0 031 E

000a 0

OE

01 1:1 0

00
8ff 13 LI

88 0 B a 0 0

8%a
2

2

I1

I0

9

8

7

6

5

a



record where the raw water turbidity remained in the 20 to 35 NTU range for more

than one month, it appears that the relationship between the alum dosage and raw

water turbidity changes when the turbidity reaches 5 NTU. Above this turbidity

level only about 0.5 mg/L of additional alum is needed for each NTU increase in

turbidity. This is most likely due to the interaction between the alum and the

colloidal particles. The mechanisms involved in the formation of floc at the pH

typical for the Columbia River water, are adsorption - destabilization and sweep

coagulation. At low turbidity, the concentration of alum is, by itself, primarily

responsible for the amount of Al(OH) 3(s) precipitate that is formed, As the

turbidity increases more Al(OH)3 (s) is needed to enmesh the colloidal particles.

However, when the concentration of colloidal particles reaches a certain level, the

particles themselves can serve as nuclei for the formation of the precipitate. This

can result in a decrease in the amount of alum needed to remove a given quantity

of colloids.

The polymer is added in dosages ranging from 0.004 to 0.116 mg/L. A typical

MI dosage is 0.014 mg/L. Ideally the filter aid is used to assure that terminal headloss

is reached just before turbidity breakthrough. The dosage requirements can best be

achieved through operational experience.

CM Over the last several years, lime has been used only on a few occasions. The range

- has been from 3 to 10 mg/L with 5 mg/L being the most common dosage. Carbon

is used primarily in the fall when the algae blooms occur. The dosage can vary

from about 0.5 to 2.5 mg/L depending on the severity of the taste and odor

problem. The chlorine dosage is normally around 2 mg/L which gives a residual of

approximately 0.1 mg/L. A typical THM level is 0.025 mg/L which is well below the

MCL of 0.1 mg/L.

OPERATING HISTORY

Filter Rates and Run Lengths

The large difference between the winter and summer water usage in Richland is

typical of other communities in this region of the state. The increase experienced

during the summer is primarily due to watering of lawns although typical domestic

3-11



activities such as laundering of clothes tend to become more frequent and thereby

consume more water during the summer.

When the plant was brought on line in 1963, the design capacity, was 15 mgd which

corresponds to a filtration rate of 5 gpm/sf. In the first years of operation the